

http://www.pendercountync.gov/utl/

| We are pleased to present to you the

i 2024 Annual Drinking Water Quality

- Report. This report is a snapshot of last
! year’s water quality. Included are

| details about your source(s) of water,

i what it contains, and how it compares

- to standards set by regulatory agencies.
. Our constant goal is to provide you

I with a safe and dependable supply of

| drinking water. We want you to

. understand the efforts we make to

- continually improve the water

I treatment process and protect our water .
| resources.

I
I
I
I
I
I
I
I
I
I
I
I
I We are 'Co'mmitted' to providing you I
. with this information because informed -
I customers are our best allies. If you I
[...]
*If a system collecting fewer than 40 samples per month has two or more positive samples in one month, an assessment is required.

E. Coli are bacteria whose presence indicates that the water may be contaminated with human or animal
waste. Microbes in these wastes can cause short-term effects, such as diarrhea, cramps, nausea,
headaches, or other symptoms. They may pose special health risks for infants, young children, some of
the elderly, and people with severely compromised immune systems.

Analyses of Interest

The NC Public Water Supply Section requires monitoring for other miscellaneous contaminants,
some for which the EPA has set national secondary drinking water standards (SMCLs) because
they may cause cosmetic effects or aesthetic effects (such as taste, odor, and/or color) in
drinking water. The contaminants with SMCLs normally do not have any health effects and
normally do not affect the safety of your water.

Analysis from Water Treatment Plant — Entry Point (E02)

Contaminant (Units) (an\:;l:l\x:rzrge) MCL Likely Source of Contamination

pH (S.U.) 7.9 6.0-9.0 N/A
Alkalinity (ppm) 28.23 N/A Soil Runoff

Total Hardness (ppm) 28 N/A N/A
Conductivity (umhos/cm) 337 N/A N/A
Orthophosphate (ppm) 1.35 N/A N/A
Total Phosphate (ppm) 1.03 N/A N/A
Sodium (ppm) 61.10 N/A N/A
Sulfate (ppm) 109 250 N/A

i — i —



. Analysis from Kiwanis Well (E04)
. Contaminant Your Water . -
I (Units) (annual average) MCL Likely Source of Contamination
- pH (S.U.) 7.20 6.0-9.0 N/A
I Maybe from the corrosion of iron or steel pipes or other components of the
Iron (ppm) 0.65 0.3 plumbing system where the acidity of the water, measured as pH, is below 6.0

. S.U.

Total Phosphate 1.60 N/A N/A

(ppm)

: Dalapon (ppb) 2 200 Runoff from herbicide used on rights of way.

Analysis from EMS/Scotts Hill Well (E05)

" Contaminant (Units) Your Water (annual average) MCL Likely Source of Contamination
pH (S.U.) 7.10 6.0-9.0 N/A
: Maybe from the corrosion of iron or steel pipes or other components of
Iron (ppm) 0.19 0.3 the plumbing systemwhere the acidity of the water, measured as pH, is
I below 6.0 S.U.
" Total Phosphate (ppm) 1.22 N/A N/A
I Analysis from Annex Well (E06)
. Contaminant (Units) Your Water (annual average) MCL Likely Source of Contamination
I pH (S.U.) 7.10 6.0-9.0 N/A
- Maybe fromthe corrosion of iron or steel pipes or other components of
" Iron (ppm) 0.23 0.3 the plumbing system where the acidity of the water, measured as pH, is
I below 6.0 S.U.
. Total Phosphate (ppm) 1.11 N/A N/A
I Dalapon (ppb) 2 200 Runofffrom herbicide used on rights of way.

Analysis from Hampstead Well (E07)

Contaminant (Units) Your Water (annual average) MCL Likely Source of Contamination
. pH (S.U.) 7.10 6.0-9.0 N/A
- Maybe fromthe corrosion of iron or steel pipes or other components of
Iron (ppm) 1.12 0.3 the plumbing systemwhere the acidity of the water, measured as pH, is
below 6.0 S.U.
. Total Phosphate (ppm) 1.51 N/A N/A

Analysis from Hoover Road Well (E08)

" Contaminant (Units) Your Water (annual average) MCL Likely Source of Contamination
I pH (S.U.) 7.00 6.0-9.0 N/A
- Maybe from the corrosion of iron or steel pipes or other components of
" Iron (ppm) 0.45 0.3 the plumbing system where the acidity of the water, measured as pH, is
I below 6.0S.U.

Total Phosphate (ppm) 1.53 N/A N/A
" Dalapon (ppb) 2 200 Runoff from herbicide used on rights of way.




Unregulated Contaminants .

Our water system has sampled for a series of unregulated contaminants. Unregulated contaminants are
those for which EA has not established drinking water standards. The purpose of unregulated contaminant .
= monitoring is to assist EPA in determining the occurrence of unregulated contaminants in drinking water
and whether future regulations are warranted. If you are interested in examining the results, please
contact us at pendercountync.nextrequest.com.

* Per-and Polyfluoroalkyl Substances (PFAS)

I
: Contaminant (ppt) | Sample Year Y:l‘l;\rl\:;teer L:;]-nfltiagh Health Information I
PFAS* 2024 4.63 ND -5.32 None Established .
: PFBA 2024 3.15 ND - 4.06 None Established I
PFPeA 2024 3.54 ND - 4.00 None Established .
: PFHxA 2024 3.20 ND - 3.48 None Established :
I PFHpA 2024 1.26 ND - 1.44 None Established .
: Ao e 2:18 ND-242 | 70 oot EPAHealth Advisory for Total Combined | |
I PFOS 2024 246 ND - 2.90 Concentration of PFOA and PFOS :
: PFO30A 2024 0.48 ND - 0.48 None Established :
I PFBS 2024 2.31 ND -2.44 None Established )
. PEPA 2024 1.46 ND - 2.53 Advisory Level 2000 ng/L :
PFPeS 2024 0.28 ND - 0.34 None Established
. PFHxS 2024 1.70 ND-2.13 None Established -
: PFOSA 2024 0.30 ND - 0.32 None Established
. HFPO-DA (GenX) 2024 2.97 ND - 3.81 Advisory Level 10 ng/L
: PFMOAA 2024 14.76 ND - 23.6 None Established
. PFO2HxA 2024 4.47 ND - 5.47 None Established
: PMPA 2024 6.79 ND -9.39 None Established

https://www.pendercountync.gov/1793/PFAS-PFOA

ome Sources of PFAS jJJ !uLlf Home

J
L] -9 nm

. Additional information about PFAS can be found on the Utilities website at: I



https://www.pendercountync.gov/1793/PFAS-PFOA

| What Are |
> PFAS? <

Per- and polyfluoroalkyl substances (PFAS) are a group of manufactured
chemicals used worldwide, since the 1950s, to make fluoropolymer coatings and
products that resist heat, oil, stains, grease, and water. During production and
use, PFAS can migrate into the soil, water, and air. Most PFAS do not break down;
they remain in the environment, ultimately finding their way into drinking water.
Because of their widespread use and their persistence in the environment, PFAS
are found all over the world at low levels. Some PFAS can build up in people and
animals with repeated exposure over time.

The most studied PFAS are perfluorooctanoic acid (PFOA) and perfluorooctane
sulfonic acid (PFOS). PFOA and PFOS have been phased out of production and
use in the United States, but other countries may still manufacture and use
them.

Some products that may contain PFAS include:

% Some grease-resistant paper, fast food containers/wrappers, microwave
popcorn bags, and pizza boxes
Nonstick cookware
Stain-resistant coatings used on carpets, upholstery, and other fabrics
Water-resistant clothing
Personal care products (shampoo, dental floss) and cosmetics (nail
polish, eye makeup)
Cleaning products
Paints, varnishes, and sealants

- FFr&e

Even though recent efforts to remove PFAS have reduced the likelihood of
exposure, some products may still contain them. If you have questions or
concerns about products you use in your home, contact the Consumer Product
Safety Commission at (800) 638-2772.

Has fewer regulations for production
Production contributes high carbon levels in
the atmosphere

Don’t know where the water comes from
Production uses up to 2,000 times more
energy than tap water production

Bottled production regulated by the (FDA) and
tap water production regulated by the (EPA)

£+ ##




]
]

I gallons of water
]

]

—

Radiological Contaminants

Analysis from EMS/Scotts Hill Well (E05)
Contaminant (Units) MCL MCLG Your Water Range Sample Date Violation Typical Source
Beta Particles (pCi/L) 50* 0 4.7** ND-4.7 9/18/2024 N Erosion of Natural Deposits

*The MCL for bata particles is mrem/year. EPA considers 50 pCi/L to be the level of concern for beta particles.
**Because the beta particle results were below 50 pCi/L, no testing for individual beta particle constituents is required.

How is Pender County Utilities Water Treated?

The Pender County Surface Water Treatment Plant is the main source of potable water for Pender County. The water
treatment plant is on Highway 421 just north of the New Hanover County border.

The plant has a finished water capacity of 4 million gallons per day (MGD). It utilizes a conventional treatment
process that supplies water to Pender County water customers in the county.

Pender County Utilities has 8 storage tanks within the county for a total storage volume of 4.5 million gallons. In the
Hampstead, Topsail, and Scott’s Hill area, the county has 5 wells fed by the Upper PeeDee Aquifer. The pumps at
these wells can provide 350 gallons per minute.

The water plant operates using a conventional treatment process. The initial treatment step is coagulation, which
involves the rapid mixing of Caustic and Ferric Sulfate into the raw (untreated) water. Next, the water flows into
chambers where gentle mixing allows particles to stick together or flocculate. The heavy floc particles that have
formed then settle and are removed in sedimentation basins. The water then flows through sand and anthracite filters
to remove any remaining particles. Water then flows to 4 Granular Activated Carbon (GAC) Contactors that help
remove contaminants such as GenX, PFOA, PFOS, TOC, Taste, and Odor. In the final step, orthophosphate and
chlorine are added to the water.

The orthophosphate is added to prevent metals from leaching into the drinking water as it travels through the water
lines to the customer. Chlorine is added to the water as a disinfectant to kill bacteria in the distribution system.

Orthophosphate and chlorine are added to the well water before discharging into the distribution system. These
chemicals serve the same purpose as at the water treatment plant.

Water is pumped from the Cape
Fear River approximately 25 miles
to the PCU Water Treatment Plant

Flocculation

Ferric

2 Sedimentation Basins . The rnixin_g stage to ::‘:f:‘:ef:r
s For removal and separation of “sludge” s partu_ie e from coagulation
Sand / ¢ e that separates from the water and settles ’“bm"?’?’“’i’“’r microfloc
Anthracite : at the bottom of the basin to visible suspended

Filters particles

Sand/Anthracite Filters 4 GAC Filters
remove turbidity and Will help remove contaminants
help manage emerging such as GenX, PFOA, PFOS, TOC,
contaminants and taste & odor

Chlorine disinfects the water, and
orthophosphate protects from
corrosion of pipes

wells that hold

Water is Finished water SN H=H H H
distributed B red 2t k’— 3 Disinfection & Corrosion
r ii== b | -

up to 2 million




Help Protect Your Source Water

" Protection of drinking water is everyone’s responsibility. We have implemented the following
source water protection actions: Water Shortage Response Plan, Drought Management Plan,
and Water Conservation Plan. You can help protect your community’s drinking water source(s)

. in several ways.

¢ Disposal of fertilizers, pesticides, paints, and medications properly

¢ Taking motor oil to a recycling center

¢ Volunteering in your community to protect your drinking water source (Cape Fear River)

Gape Fear
River Watch

https://capefearriverwatch.org/

WITH YOUR
{ELP, WE CAN MOVE
IN THE



https://capefearriverwatch.org/

Homeowner's responsibility is
from the water meter to the
residence.

WATER PRESSURE

Changes in water
pressure, such as
water main breaks or
fire hydrants being
used or flushed, can
occasionally cause
drinking water to be
discolored. The
discoloration is
caused by sediments
in pipes mixing with
clear water. The
sediments occur
naturally from the
oxidation of iron in
pipes. While
discolored water is
ordinarily safe to
drink, it is best to
flush any discolored
water from pipes by
turning on all cold-
water faucets. Avoid
turning on any hot-
water faucets, so the
discolored water is
not drawn into hot
water heaters.

WATER LEAKS

Itis the customer’s
responsibility to repair
any leaks past their
meter. If you suspect a
leak on the Pender
County Utilities’ side
of the meter, please
call

910-259-1570

(8 AMto 5 PM)

Or
910-471-1041
(AFTER 5 PM)

LEAD SERVICE LINE INVENTORY

By the U.S. Environmental
Protection Agency’s Lead
and Copper Rule Revisions
(LCRR) published on
December 16, 2021, all
community water systems
and non-transient non-
community water systems
are required to develop an
inventory of all service line
connections both system-
owned and customer-
owned, to identify the
potential presence of lead.

Pender County Utilities
completed its initial service
line inventory and submitted
it to the North Carolina
Public Water Supply Section
on October 16, 2024.
Following a thorough
evaluation, Pender County
Utilities confirms zero
county system side service
lines.

Pender County Utilities
remains committed to
providing safe, clean, and
reliable drinking water to all
customers. For additional
information about the Lead
Service Line Inventory,
contact the Burgaw Office at
910-259-1570.



2024

'v
e

Test Your Water Meter Assess Water Pressure Listen to Running Water
If there are no visible signs of a

Turn off all the faucets in your
home. Then, check the water Turn off all the faucets and At 3
meter. If it continues to run, you measure the pressure. If it's lower leak, try listening for running
likely leak than usual, you might leak water

Toilet Dye Leak Check Inspect Your Appliances

If the water in the bowl changes To find water leaks, unplug all
color by morning, there's a leak appliances and check each one
between the tank and the bow! for leaks

Monitor Your Unusual Smells

Water Bills
Unusual smells, like musty or

damp odors, can signal a hidden
water leak

Detect Wet Walls

If you notice dampness around

your kitchen, bathroom, or .

laundry area, its a clear sign of a A sudden‘ spike in your water bill
water leak can signal a hidden leak

Pender County Utilities
“Commatted to Quality”

This institution is an equal opportunity provider and employer

30 :60 120 .
Drops Drops Drops 172 1
Per Per Per
‘unuie Mnute —
on

54 Galons 113 Galons 237 Gatlons 1,014 Galons 2,202 Gallons
Por Morth  Per Month Por Morth Per Month Per Month




